wamonas. FCC RADIO TEST REPORT

Report No. : FR451606B

Pol.

Horizontal Vertical

1 MLMI{IIB!IWIH] " Level (dBuVim)

1225 1225

1050 o

815 15

PEAK 74 PEAK 74
00 700
AVG_54 AVG_54
525 525
1
5l e gy 35 kst sttt g Mg
Peak
175 1.
16000 19600, 1. 22800, 24400, 26000 18000 19600, na, 22800, 24400, 26000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK 74 In SHF_0A393 231124 HORTZONTAL Condition: PEAK 74 Im SHF_0R993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 24858.54 38.85 74.80 -35.15 55.33 39.27 7.1 5532 4054 - .- PR 1 25889.71 38.05 74.60 -35.95 54.84 3B.96 7.89 5330 -0.54 PEAK
TEL: 886-3-327-0868 Page Number : C1-19 of 19

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR451606B
C2-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 16 2400-2483.5 3 Bluetooth-LE_GFSK 01 2404 2Mbps - -
Mode 17 2400-2483.5 3 Bluetooth-LE_GFSK 19 2440 2Mbps - -
Mode 18 2400-2483.5 3 Bluetooth-LE_GFSK 38 2478 2Mbps - -
TEL: 886-3-327-0868 Page Number : C2-1 of 16

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 01 | 2389.62 45.47 54.00 -8.53 \% Avg. Pass - Band Edge
16
Bluetooth-LE_GFSK | 01 | 4808.00 39.60 74.00 -34.40 \% Peak | Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2488.24 45.85 54.00 -8.15 H Avg. Pass - Band Edge
17
Bluetooth-LE_GFSK | 19 | 7320.00 45.00 74.00 -29.00 H Peak | Pass - Harmonic
Bluetooth-LE_GFSK | 38 | 2483.65 48.24 54.00 -5.76 H Avg. Pass - Band Edge
18
Bluetooth-LE_ GFSK | 38 | 7434.00 44.49 74.00 -29.51 H Peak @ Pass - Harmonic
TEL: 886-3-327-0868 Page Number : C2-2 of 16

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

16
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK _CHO1_2404MHz
ANT 3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 !
1050 1050
875 15
PEAK 74
00 00
1 ) [
Elgpenren ‘ : b : T P ——_ L
B0 30
Peak
115 115
2 20288 2418 23664 23852 24M 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138774 55.68 74.00 -18.32 4.78 27.28 7.69 29.91 9.97 265 221 PEAK 1 240408 11317 ----mn -ooee 93.85 27.48 7.71 2991 9.92 285 221 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1
1050 1050
i75 15
00 00
AVG_54
528 7 528 R ——
M
350 30
Avg
115 115
2 20288 2418 23664 23852 24M 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138858 45.34 54.00 -B.66 30.35 27.29 7.69 29.91 9.97 265 221 AVERAGE 1 2404.08 11158 ------ ------ 96.46 27.48 7.71 29.91 9.92 265 221 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-3 of 16



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 { 105
815 5
/ PEAK 74
00 00
52, Ik .
30 350
Peak
11 1.
Al 20288 2418 2664 23852 24M 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 137533 55.34 74.00 -18.66 40.47 27.20 7.67 29.92 9.97 108 386 PEAK 1 240408 11511 ----mn -oooee 99.99 2740 771 991 9.92  18e 366 PEAK
gL cB) Lol B
1225 1225
105 { 105
815 5
00 j 00
528 { 528 VG54
. —
e
31 350
Avg
11 1.
Al 20288 2418 23664 23852 24M 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 1389.62 45.47 54.80 -B.53 30.47 27.30 7.69 29.91 9.97 108 306 AVERAGE 1 2404.08 113.52 ----mn ---me 9848 2740 771 991 992 180 386 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-4 of 16



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
1 MLMI{IIB!IVJIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
525 AVG_54 s MG 54
Y ) R T S A I o e I Pt s
WWW a4 me MWN»«M«W“"
Peak P P
Avg 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK 74 3m 91260-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m  dB dB _dB m deg FHz m du/m  dB dBw dB/m  dB dB _dB m  deg

1 4305.08 39.29 74.80 -34.71 6199 3133 10.69 66.16 0.4

1 4306.08 39.60 74.60 -34.40 62.30 32.33 10.69 66.16 0.4 - .- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-5 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
1 Hmei{nmnn) 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 1
MG 54 MG 5
~14.5G 528 7k
Avg w 7 Bill ] I 7 ]
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
1 wLweI{ﬂﬂNJm) 0 Level (dBuVim)
1225 1225
1050 1050
#15 i3
17.7G 100 100
MG 5 MG 5
~18G 528 7k
T s _— S r——— Ay
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 24328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2-6 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

17
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GFSK _CH19_2440MHz
ANT 3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK 74
00 00
! bl e T
5L T ; ) 825 " o IR A
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 236031 55.53 74.00 -18.47 40.69 27.20 7.64 29.92 9.97 308 298 PEAK 1 2448.08 11278 ------ ------ 97.48 27.66 7.68 29.9 9.92 30@ 298 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1
1050 1050
i75 15
00 00
AVG_54
528 ] 528
M
350 350
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1386.85 45.32 54.00 -B.60 30.36 27.26 7.69 29.91 9.97 308 293 AVERAGE 1 244888 11113 ----mm -oooee 95.83 27.68 7.68 29.9 9.92 3B@ 298 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C2-7 of 16



wamonas. FCC RADIO TEST REPORT Report No. : FR451606B

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

125
105 \
o5

\ PEAK_BE 74
70

o 1

Peak Blank
11!

2440 245, 2464, 2T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249199 56.51 74.80 -17.49 4113 27.7% 7.64 29.88 9.97 308 298 PEAK

1o Letel [dBuVim)

4
14l)

1225
105,

B75 \
o

\ AVG_BE_54
52!

Avg Blank
11

2440 245, 2464, T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RBW:1000.060kHz VBW:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2488.24 45.85 54.80 -B.15 30.47 2770 7.64 29.88 9.97 30 298 AVERAGE

TEL: 886-3-327-0868

Page Number : C2-8 of 16
FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR451606B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
1
815 5
J PEAK 74
00 00
525 . e 525 E
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138548 56.17 74.80 -17.83 4123 27,35 7.68 29.91 9.92 261 B PEAK 1204800 9426 ------ ------ 78.96 27.60 7.68 29.99 9.92 261 B PEAK
gL cB) Lol B
1225 1225
105 105
1
815 5
00 ( 00
J VG54
528 528
1 { NN R
St
31 350
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 136733 45.05 5480 -B.95 3.8 27.20 7.65 29.92 9.92 26l b AVERAGE 1204888 9279 -----s --ooee 7749 27.60 7.68 29.99 9.92 261 @ AVERAGE
TEL: 886-3-327-0868 Page Number : C2-9 of 16

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR451606B

Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105,

o5
\ PEAK_BE 74

0.

iy

PRSI 1) W A " "

Peak Blank
11!

2440 245, 2464, 2T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 249394 56.32 74.80 -17.68 48.95 2779 7.63 29.88 9.92 261 B PEAK

1o Letel [dBuVim)

4
14l)

1225

105,
B75
70 \

\ AVG_BE_54
52!

Avg Blank
11

2440 245, 2464, 2T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL
+ RBW:1000.060kHz VBN:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249484 45.63 54.80 -B.37 3.6 2770 7.63 29.88 9.92 261 b AVERAGE

TEL: 886-3-327-0868

Page Number : C2-10 of 16
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy MG 54
7 2 bbbl s, | 7 et S ——
wa W WW W bt WWW" el LT
Peak g e [ B
AVg 115 1.
000 6000 9000, 1 15000, 18000 000 000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 4880.00 40.22 74.00 -33.78 62,30 32.62 10.88 e6.02 0.4 .- -- PEAK 1 4380.00 40.35 74.00 -33.65 62,43 32.62 10.88 66.02 @44 - - PEAK
1 732008 45.80 74.60 -29.80 59.8% 36.78 13.36 65.46 6.4 -- -- PEAK 2 730.08 44.68 74.80 -29.32 59.56 36.78 13.36 65.48 0.4 - -- PEAK
TEL: 886-3-327-0868 Page Number : C2-11 of 16

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G 1 1
MG 54 MG 5
~14.5G 528 7k
Avg %l A T 35N-—H-~~w—w-u R RPN P PN I P
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (NHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
1050 1050
#15 i3
17.7G 100 100
MG 5 MG 5
~18G 528 7k
IV SESSS A S S S R e - TR AL LT |
Avg % %l
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (NHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 24328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-12 of 16




wamonas. FCC RADIO TEST REPORT Report No. : FR451606B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225 1
105 u\\ 105
815 5
PEAK BE 74 PEAK 74
00 00
I TR TN DR
i 5 It v
30 350
Peak
11 1.
Un 4824 24868 42 5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBil: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248485 57.83 74.00 -16.17 4245 27.7% 7.64 29.88 9.97 356 317 PEAK 1 2478.08 117.96 ------ ------ 162,68 27.68 7.65 29.89 9.92 356 317 PEAK
gL cB) Lol B
1225 125 |
105 \ 105
815 5
00 00
\ AVGBE 34 AVG_54
5. i 528 —
e [ S
31 350
Avg
11 1.
un 4824 24868 42 5 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
+ REW:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248365 48.24 54.80 -5.76 32.86 2770 7.64 29.88 9.97 356 317 AVERAGE 1 2478.08 116,32 ------ ------ 16096 27.68 7.65 29.89 9.92 356 317 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-13 of 16

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225 1
105 \ 105
815 5
PEAK BE 74 PEAK 74
00 00
Mo e
i i " sescebii bt -
5 o L — L e
30 350
Peak
11 1.
un 4824 24868 42 U5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248428 57.99 74.00 -16.01 42.61 27.7% 7.64 29.88 9.97 12 275 PEAK 1 2478.08 117.55 ----mn -ooee 162,19 27.68 7.65 29.89 9.92 182 275 PEAK
gL cB) Lol B
105 15 ,
105 \ 105
815 5
00 00
\ AVGBE 34 AVG_54
5. f 525
I . .
e
31 350
Avg
11 1.
un 4824 24868 42 U5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ REN:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 248359 47.85 54.80 -6.15 3247 2770 7.64 29.88 9.97 182 275 AVERAGE 1 2478.08 115.89 ----mn --oee 100,53 27.68 7.65 29.89 9.92 182 275 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-14 of 16

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy NG54
WWWWM\Q s S 1 MWW O S R L
[— e
Peak 350 350 [t
AVg 115 1.
000 6000 9000, 1 15000, 18000 000 000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 49%.00 40.92 74.00 -33.88 62,26 33.01 11.08 65.88 0.4 .- .- PEAK 1 4956.00 41.04 74.60 -32.9 62,38 33.01 11.08 65.88 @45 - - PEAK
1 743400 44.49 74,80 -29.51 59.75 36.33 13.47 65.46 6.48 - -- PEAK 2 743408 43.98 74.00 -38.10 59.16 36.33 13.47 65.46 048 -- -- PEAK
TEL: 886-3-327-0868 Page Number : C2-15 of 16

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg % i %
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG 54 MG 54
~18G 528 7k
IP— e TP el - A AL gy
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 24328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VERTICAL
TEL: 886-3-327-0868 Page Number : C2-16 of 16

FAX: 886-3-327-0855




samanas. FCC RADIO TEST REPORT Report No. : FR451606B

C3-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 19 2400-2483.5 4 Bluetooth-LE_GFSK 00 2402 1Mbps - -
Mode 20 2400-2483.5 4 Bluetooth-LE_GFSK 19 2440 1Mbps - -
Mode 21 2400-2483.5 4 Bluetooth-LE_GFSK 39 2480 1Mbps - -
Mode 35 2400-2483.5 4 Bluetooth-LE_GFSK 39 2480 1Mbps - LF
Mode 36 2400-2483.5 4 Bluetooth-LE_GFSK 39 2480 1Mbps - SHF
TEL: 886-3-327-0868 Page Number : C3-1 of 18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

C3-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK = 00 | 2389.86 46.99 54.00 -7.01 \% Avg. Pass - Band Edge
19
Bluetooth-LE_GFSK = 00 | 4804.00 39.52 74.00 -34.48 \% Peak @ Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2499.52 47.47 54.00 -6.53 H Avg. Pass - | Band Edge
20
Bluetooth-LE_GFSK = 19 | 7320.00 45.81 74.00 -28.19 H Peak = Pass - Harmonic
Bluetooth-LE_GFSK | 39 | 2483.56 49.89 54.00 -4.11 \Y Avg. Pass - | Band Edge
21
Bluetooth-LE_ GFSK | 39 7440.00 44.68 74.00 -29.32 H Peak | Pass - Harmonic
35 LF 39 41.64 31.90 40.00 -8.10 \Y, QP Pass - LF
36 SHF 39 | 24864.31 39.51 74.00 -34.49 H Peak | Pass - SHF
TEL: 886-3-327-0868 Page Number : C3-2 of 18

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR451606B
19
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK _CHO00_2402MHz
ANT 4
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 ]
1050 1050
875 15
PEAK 74
00 00
1 | . bl gl
LSS howateer et cherted * YL LR TR M T
B0 30
Peak
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 137523 56.46 74.80 -17.54 4159 27.28 7.67 29.92 9.9 295 228 PEAK 1 240208 11513 ----mn -oooee lea.61 27.40 7.70 2991 9.92 295 220 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225 ;
1050 1050
i75 15
00 00
AVG_54
528 T 52‘5M
350 350
Avg
115 115
2 20284 23468 23652 23834 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VB:2.700kHz SKT:Auto : RBl:1080.060kHz VB:2.706kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 1387.92 46.85 54.80 -7.15 3L87 27.28 7.69 29.91 9.97 295 229 AVERAGE 1 240208 114,56 ------ ------ 9.4 748 7.1 2991 992 295 228 AVERAGE
TEL: 886-3-327-0868 Page Number : C3-3 of 18

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR451606B
19
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK _CHO00_2402MHz
ANT 4
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 5
PEAK 74
00 00
! ittt
5.5t Firaberatih it kbt SZ‘SM
B0 30
Peak
115 115
2 20284 23468 23652 23834 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK 74 3m 912401522 240328 VERTICAL
: RB:1080.080kHz VBl: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEN: 3000, 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 137458 56.39 74.80 -17.61 4152 27.28 7.67 29.92 9.97 185 259 PEAK 1 240208 11698 ------ ------ 101,78 7.4 7.70 2991 9.92 185 259 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225 y
1050 1050
i75 15
00 00
AVG_54
528 SZ‘SM
350 350
Avg
115 115
2 20284 23468 23652 23834 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RB:1080.060kHz VB:2.706kHz SWT:Auto : RBli:1080.060kHz VB:2.706kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 1389.86 46.99 54.80 -7.01 3199 27.30 7.69 29.91 9.97 185 259 AVERAGE 1 240208 116,35 ------ ------ 0.3 2748 770 2991 9.92 185 259 AVERAGE
TEL: 886-3-327-0868 Page Number : C3-4 of 18

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
1 ML&V&I{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
525 AVG 54 s G 54
o o gt ey i m—— I S -y
1 W e el %«WW"‘ gt I
Peak gyl P
Avg 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000. 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK 74 3m 91260-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m  dB dB _dB m deg FHz m du/m  dB dBw dB/m  dB dB _dB m  deg

1 4304.00 39.29 74.60 -34.71 62.81 3231 10.68 66.16 0.4

1 43B4.08 39.52 74.60 -34.48 62.24 3232 10.68 66.16 0.4 - .- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-5 of 18




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
1 Hmei{nmnn) 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 1
ANG B4 ANG B4
~14.5G 528 7k
Avg Bl i . Bill I
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
1 wLweI{ﬂﬂNJm) 0 Level (dBuVim)
1225 1225
1050 1050
#15 i3
17.7G 100 100
MG 5 MG 5
~18G 528 7k
[ S ritar T W‘““*’HWM
Avg % il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 24328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-6 of 18



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR451606B

20
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GFSK _CH19_2440MHz
ANT 4
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
875 15
PEAK 74
00 00
A ! A | . gabrervent i
525 525, ettt el e
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138592 56.27 74.80 -17.73 4L31 27.26 7.69 29.91 9.97 295 228 PEAK 1 2448.08 115,87 ------ ------ 100,57 27.68 7.68 29.99 9.92 295 220 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225 i
1050 1050
i75 15
00 00
AVG_54
5 T SE‘SM
350 30
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VBW:2.706kHz SWT:Auto : RBl:1080.060kHz VB:2.706kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 B73.31 46.58 54.80 -7.42 3172 27.28 7.66 29.92 9.97 295 229 AVERAGE 1 2448.08 11531 ----mn ---ee 16061 27.68 7.68 20.9 9.92 295 220 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-7 of 18



wamonas. FCC RADIO TEST REPORT Report No. : FR451606B

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

125
105 \
o5

\ PEAK_BE 74
70

N 1

i
5, A ey a bt

Peak Blank
11!

2440 245, 2464, T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249918 57.16 74.00 -16.84 4179 27.7% 7.63 29.88 9.97 295 228 PEAK

1o Letel [dBuVim)

4
14l)

1225
105,

B75 \
o]

\ AVG_BE_54
52!

Avg Blank
11

2440 245, 2464, T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RBW:1000.060kHz VBW:2.700kHz SNT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249952 47.47 54.80 -6.53 3218 27.7% 7.63 29.88 9.97 295 229 AVERAGE

TEL: 886-3-327-0868

Page Number : C3-8 of 18
FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Vertical Fundamental
gl oB) gLl B
1225 125 |
105 J 105
815 5
( PEAK 74
00 00
w ) emetiontnd
5.5l " " " " Iipmintehen A ELMM,. " m b bl ¥
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 56.27 74.80 -17.73 4L.27 7.3 7.69 29.91 9.97  1e@ 257 PEAK --- 10078 27.60 7.68 29.99 9.92 189 257 PEAK
gL cB) Lol B
105 15 1
105 { 105
815 5
00 ) 00
} VG54
528 T 528 o
D S
[ i i
31 350
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ RE:1000. 0BkHz VBi:2.700kHz SWT:Auto + RBI: 1009, 088kHZ VBi:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 1363.82 46.74 54.80 -7.26 3189 27.20 7.65 29.92 9.97 108 257 AVERAGE 1 2440.00 115,49 ----mn -ooee 100,19 27.68 7.68 20.9 9.92 1@ 257 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-9 of 18



wamonas. FCC RADIO TEST REPORT Report No. : FR451606B

Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

125
105 \
o5

\ PEAK_BE 74
70

N -

Peak Blank
11!

2440 245, 2464, T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 249818 56.96 74.00 -17.04 4158 27.7% 7.64 29.88 9.97 1e@ 257 PEAK

1o Letel [dBuVim)

4
14l)

1225
105,

B75 \
o]

\ AVG_BE_54
52!

Avg Blank
11

2440 245, 2464, 2T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL
+ RBW:1000.060kHz VBW:2.700kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1249878 47.14 54.80 -6.86 3176 27.79 7.64 29.88 9.97 108 257 AVERAGE

TEL: 886-3-327-0868

Page Number : C3-10 of 18
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK 74 PEAK 74
00 0.0,
25 VG5 Iy VG5
] 1 Miwwwmwwwww 1 WQ o et tspmtnrirh A WWW
Peak [kas Ll e
AVg 115 1.
000 6000 9000, 1 15000, 18000 000 6000 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 4880.00 4115 74.00 -32.85 63.23 32.62 10.88 e6.2 0.4 - -- PEAK 1 4380.00 40.9 74.60 -33.10 62,98 32.62 10.88 66.02 @44 - - PEAK
1 732008 45.81 74.60 -28.19 60.69 36.78 13.36 65.46 6.4 -- -- PEAK 2 730.08 45.61 74.00 -28.39 6B.49 36.78 13.36 65.46 0.4 - -- PEAK
TEL: 886-3-327-0868 Page Number : C3-11 of 18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G 1 1
MG 54 MG 5
~14.5G 528 7k
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (NHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
1050 1050
#15 i3
17.7G 100 100
MG 5 MG 5
~18G 528 7k
— ———n| T i e 1 —— W"'—"“—WMW
Avg % il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (NHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 24328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-12 of 18



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 F\\ 105
815 5
\ PEAK BE 74 PEAK 74
00 00
\MW«J o b il it . bl
5 52.5“"‘,,,‘ . A A il o
30 350
Peak
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBil: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248366 58.51 74.80 -15.49 43,13 27.7% 7.64 29.88 9.97 356 222 PEAK 1 2480.08 117,55 ----mn ---ome 162,17 7.7 7.65 29.89 9.92  3/6 222 PEAK
gL 0B Lol B
125 125 |
105 \ 105
815 5
00 00
o \ AVGBE 54 s VG54
| st e
31 350
Avg
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
+ RE:1000. 0BkHz VBi:2.700kHz SWT:Auto + RBI: 1009, 068kHZ VBi:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248356 49.74 54.80 -4.26 34.36 2770 7.64 29.88 9.97 356 222 AVERAGE 1 2480.08 116,87 ------ ------ 16149 27,70 7.65 29.89 9.92 356 222 AVERAGE
TEL: 886-3-327-0868 Page Number : C3-13 of 18

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225 1
105 r\\ 105
815 5
\ PEAK BE 74 PEAK 74
00 00
\\"‘"% ! Ll il
o oot PR . . Y. | " kA a4
30 350
Peak
11 1.
2480 2484, 2488, 19 2% 2500 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248528 58.38 74.00 -15.62 43.08 2779 7.64 29.88 9.97 1o 289 PEAK 1 2450.08 118.03 ------ ------ 162,65 27.7% 7.65 29.89 9.92 189 289 PEAK
gL 0B Lol B
1225 1225
105 \ 105
815 5
00 00
\ AVGBE 54 AVG_54
T = 525 =
31 350
Avg
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ RE:1000. 0BkHz VBi:2.700kHz SWT:Auto + RBI: 1009, 088kHZ VBi:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 248356 49.89 54.80 -4.11 3451 2779 7.64 29.88 9.97 108 289 AVERAGE 1 2480.08 117,35 ----mn -ooee 16197 27.7% 7.65 29.89 9.92 18@ 289 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C3-14 of 18



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy NG54
| 1 bbb st 1 MWW“WW‘“ S LV
Pttt b it
Peak %0 %0
AVg 115 1.
000 6000, 9000, 1 15000, 18000 000 000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 4960.00 41.34 74,00 -32.66 62,65 33.02 1109 65.87 @.45 - .- PEAK 1 4960.00 40.83 74.60 -33.17 62,14 3300 109 65.87 @45 - - PEAK
1 744000 44.68 74.60 -29.32 59.95 36.32 13.48 65.47 6.48 - -- PEAK 1 THp.08 44.17 74.00 -29.83 59.44 36,32 13.48 65.47 048 - -- PEAK
TEL: 886-3-327-0868 Page Number : C3-15 of 18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG 54 MG 54
~18G 528 7k
B TR - T, R A s
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 24328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VERTICAL
TEL: 886-3-327-0868 Page Number : C3-16 of 18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
0. 0.
60. 60,
[ Qp)
N B
— —
o oo
4
2 § 2 [
300 \ L] o i 300 PRI
PRTRYLY SN Ul N 3 IR st
2 W i asdon ™ a0 ,.M v, L ik
QP/ 1 0
10,001 100
Peak 30 yri 48, 612, 806. 1000 30 4. 48, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: QP 3m CBL6L11D&0GB02N100IN-06 47028 & B6 HORIZONTAL Condition: QP 3n (BL6L11D400B02NIDRIN-06 47020 & B6 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg MHz dBuV/m dBu/m  dB dBuV dB/m B A8 dB cm deg
1 38.97 21.52 40.00 -18.46 29.29 23.95 .72 3.4 @.00 - - Peak 1 41.64 3190 40.80 -8.10 44.95 18.57 .85 32.47 @.ee lee 327 QP
2 19878 32.33 43.50 -11.17 47.83 14.93 L1.96 32.39 0.00 - - Peak 2 196.84 30.01 43.50 -13.49 45,55 14.89 1.95 32.38 0.00 - -- Peak
327250 30,91 46.80 -15.89 42,13 18.84 2.36 32.42 0.00 - - Peak 3 267.65 25.84 46.60 -20.96 35.80 19.32 2.34 3142 0.08 - -- Peak
4 28414 3491 46.00 -11.09 45.94 18.96 2.42 32.41 @.00 - - Peak 4 288.02 29.02 46.00 -16.98 39.99 19.88 2.45 32.41 @.00 - -- Peak
5 73.16 28.80 46.80 -17.20 29.37 27.95 4.06 32.58 0.00 - - Peak 5 756,53 29.69 46.80 -16.31 29.95 28.14 4.11 3251 0.00 - -- Peak
6 93.10 30.83 46.80 -15.17 27.95 38.85 4.58 31.67 0.00 - -- Peak 6 937.92 31.95 46.80 -14.05 28.73 38.32 4.52 3L.62 0.00 -- -- Peak
TEL: 886-3-327-0868 Page Number : C3-17 of 18

FAX: 886-3-

327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR451606B

Pol. Horizontal Vertical
1 MLMI{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
AVG_54 AVG_54
525 525
1
Peak 50 v 50 W
175 f.
16000 19600, . 22800, 24400, 26000 18000 19600, na, 22800, 24400, 26000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK 74 In SHF_0A393 231124 HORTZONTAL Condition: PEAK 74 Im SHF_0R993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 36431 39.51 74.60 -34.49 S6.81 39.27 7.2 5335 4954 - .- PR 1 25M158 38.7@ 74.60 -35.30 55.14 9.8 7.12 5338 -5 - - PEAK
TEL: 886-3-327-0868 Page Number : C3-18 of 18

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR451606B
C4-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 22 2400-2483.5 Bluetooth-LE_GFSK 01 2404 2Mbps - -
Mode 23 2400-2483.5 Bluetooth-LE_GFSK 19 2440 2Mbps - -
Mode 24 2400-2483.5 Bluetooth-LE_GFSK 38 2478 2Mbps - -
C4-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 01 @ 2388.49 45.64 54.00 -8.36 H Avg. Pass - Band Edge
22
Bluetooth-LE_ GFSK | 01 | 4808.00 39.89 74.00 -34.11 \% Peak @ Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2487.70 46.12 54.00 -7.88 \% Avg. Pass - Band Edge
23
Bluetooth-LE_ GFSK | 19 | 7320.00 44.41 74.00 -29.59 H - Pass - Harmonic
Bluetooth-LE_GFSK | 38 | 2483.70 46.36 54.00 -7.64 H Avg. Pass - Band Edge
24
Bluetooth-LE_ GFSK | 38 | 7434.00 45.07 74.00 -28.93 \% Peak @ Pass - Harmonic
TEL: 886-3-327-0868 Page Number : C4-1 of 15
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR451606B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 J 105
815 5
/ PEAK 74
00 00
£,5lest st " " ! " ..J 5 b I o
30 350
Peak
11 1.
Al 20288 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBil: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138083 55.75 74.00 -18.25 40.87 27.28 7.6 29.92 9.9 175 VI PEM 1 2404.00 186,27 ------ ------ 9115 2740 771 .91 9.92 175 TIPEAK
gL cB) Lol B
1225 1225
105 105
815 5
00 J 00
| ; | VG54
a [ 51 pam—
% W
Avg
11 1.
Al 2088 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1388.49 45.64 54.00 -B.36 30.66 27.28 7.69 29.91 9.9 175 71 AVERAGE 1 2404.00 184,63 ------ ------ 89.51 27.48 7.71 2991 9.92 175 71 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C4-2 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR451606B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
/ PEAK 74
00 00
52.r‘ PR Db ! & } 5251 Vi T WL Hparat]
30 350
Peak
11 1.
Al 2088 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 137495 56.08 74.80 -17.92 4L 27.28 7.67 29.92 9.97  4e@ 223 PEAK 1 240408 99.07 ------ ------ 83.95 7.48 7.71 2991 9.92 4@ 223 PEAK
gL cB) Lol B
1225 1225
105 105
815 5
00 ( 00
/ VG54
528 7 ] 528
P R
% W
Avg
11 1.
Al 2088 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 138097 45.51 54.00 -B.49 30.62 27.21 7.68 29.92 9.97 408 223 AVERAGE 1 240400 97.48 ------ ------ 8236 27.48 7.71 2991 9.92 4@ 223 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-3 of 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical

1 HLM{HB!IWIH) " Level (dBuVim)

1225 1225

1050 o

815 15

PEAK 74 PEAK 74
00 700
AVG 54 AVG_54
i3 b A 29 T e U Y
i A [Ty
Peak P P
Avg 115 1
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000. 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK 74 3m 91260-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuvfm dBuV/n B BV dB/m B A8 A8 m  deg Mz dBu/m dBuV/n B BV dB/m B A8 B deg
1 4308.08 39.75 74.80 -34.25 62.45 3133 10.69 66.16 0.4 PEAK 1 4306.08 39.59 74.60 -34.11 62.59 32.33 10.69 66.16 0.4 - .- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-4 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
1 4eLt}\rel{ﬂﬂuwm] 0 Level (dBuVim)
1225 1225
815 115
14.47G 1 1
MG 54 MG 5
~14.5G 55 5
Avg % - M o w
115 .
1 147, 1482, 1448, 149, 14500 1 14, 148, 1488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
1 wLweI{dBqu] 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
MG 5 MG 5
~18G 55 5
——— wﬂmm—u—..w,—nw”'“"“_ s WMM"”"’W
Avg w W
115 .
110 1TT80, 17, 17880, 17940, 18000 1710 1TT8, 17800, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 24328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-5 of 15




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR451606B

23
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GFSK _CH19_2440MHz
ANT 4
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1054 1050 1
875 15
PEAK 74
00 00
! P
525 4 s . bbedralod bt " 525 WMMWWWWWWWMW !
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 348,22 56.12 74.00 -17.80 4141 27.18 7.62 29.93 9.97 308 198 PEAK 1 2440.00 184,32 ------ ---oee 89.62 27.66 7.68 29.9 9.92 30@ 198 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 1 528
M
350 350
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 1389.56 45.51 54.80 -8.49 3,51 27.30 7.69 29.91 9.97 308 199 AVERAGE

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2448.08 182.66 ------ ------ 87.36 27.66 7.68 29.9 9.92 308 199 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-6 of 15



wamonas. FCC RADIO TEST REPORT Report No. : FR451606B

Pol. Horizontal Fundamental
gL 0B
1225
105
815
\ PEAK BE 74
00
\ . !
) i \ ki, -
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248898 56.39 74.80 -17.61 4L.01 27.7% 7.64 29.88 9.97 308 198 PEAK
gL 0B
1225
105
815
00 \
\ AVG_BE 54
T L T
31
Avg Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248608 46.09 54.80 -7.91 30.71 27.7% 7.64 29.88 9.97 308 199 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-7 of 15

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR451606B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105 1
815 5
H PEAK T4
100 700
o, i ! Y L / Lk " ]
525t . 528 i - &
30 350
Peak
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1376.43 56.66 74.80 -17.34 4179 27.28 7.67 29.92 9.97  4p@ 237 PEAK

1 2048.80 99.54 -----r ----ee B4.24 27.60 7.68 29.99 9.92 409 237 PEAK
g2l el Bim)
1225 1225
105, 105, [
875 875
00 } 00
525 / 528 AVG_54)
| SN —
—
350 350
Avg
11 1.
0 2336, 2362, 2388, 414, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL
+ RBW:1000.060kHz VBN:1.000kHz SWT:Auto

Site + B3CHIG-HY
Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 D874 45.73 54.80 -8.27 30.76 27.27 7.69 29.91 9.97 408 237 AVERAGE 1204808 97.97 ----mn -ooeee 82.67 27.66 7.68 29.9 9.92 48@ 237 AVERAGE

TEL: 886-3-327-0868

Page Number : C4-8 of 15
FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR451606B

Pol. Vertical Fundamental
gL 0B
1225
105
815
\ PEAK BE 74
00
\ |
5] e oo b ettt
30
Peak Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 2497.06 56.25 74.80 -17.75 40.88 27.7% 7.63 29.88 9.97  4p@ 237 PEAK
gL 0B
1225
105
815
00 \
o \ AVG_BE 54
|
31
Avg Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 28778 46,12 54.80 -7.80 30.74 2779 7.64 29.88 9.97 40 237 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-9 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy NG54
Y i, i " ——
WWWQ A A g | M e— o, iy
Peak L1 %0 o
AVg 115 1.
000 6000 9000, 1 15000, 18000 000 6000 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mhz dBuv/m dBuv/n  dB dBWV dB/m B dB

1 4880.00 39.81 74.00 -34.19 61.89 32.62 10.88 e6.02 0.4
1 732000 44.41 74.60 -29.59 59.29 36.78 13.36 65.46 0.4

1 4580.00 39.46 74.00 -34.34 6134 32.62 10.88 ee.02 044 - -
1 730.08 43.95 74.60 -30.84 58.84 3678 13.36 65.46 0.4 - -

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
1 45Lt}\fﬁl{ﬂﬂ!l\mn] 0 Level (dBuVim)
1225 1225
815 115
14.47G 1 1
ANG B4 ANG B4
~14.5G 55 5
Avg % - . %) T
115 .
1 147, 1481, 1448, 149, 14500 1 14, 148, 1488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
1 Hmei{nmnn) 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
MG 54 MG 54
~18G 55 5
e WMMWMMWM T S e SRR W e T
Avg % %l
115 .
110 1TT80, 17, 17880, 17940, 18000 1710 T80, 17800, 17880, 17940, 18000
Frequency (NHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 24328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
1
105 \ 105
815 5
PEAK BE 74 PEAK 74
00 00
1 v
ol b ) R bt e s
52. 52. i by
30 350
Peak
11 1.
un 4824 24868 42 5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBil: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249838 56.43 74.80 -17.57 4105 27.7% 7.64 29.88 9.97 108 389 PEAK 1 2478.08 189.39 ------ ---oee 0483 27.68 7.65 29.89 9.92 180  3@9 PEAK
gL cB) Lol B
1225 1225
1
105 105
815 5
00 00
AVGBE 34 AVG_54
T T 528
N R
% Y —
Avg
11 1.
un 4824 24868 42 5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
+ REW:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28370 46.36 54.80 -7.64 30.98 2770 7.64 29.88 9.97 108 309 AVERAGE 1 2478.08 187.77 ------ ----m- 9241 27.68 7.65 29.89 9.92 180 389 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-12 of 15

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
1
105 105
815 5
PEAK BE 74 PEAK 74
00 00
\\‘w " . ! ot . et
52. 52.5“%' " N} o il
30 350
Peak
11 1.
un 4824 24868 42 5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249845 56.61 74.80 -17.39 4124 27.7% 7.63 29.88 9.97 357 246 PEAK 1 2478.08 11821 ------ ------ 94,85 27.68 7.65 29.89 9.92 357 246 PEAK
gL cB) Lol B
1225 1225
1
105 105
815 5
00 00
AVGBE 34 AVG_54
T 528
I
p——
31 350
Avg
11 1.
un 4824 24868 42 5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9124D-1522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ REN:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 248354 46.38 54.80 -7.78 30.92 27.7% 7.64 29.88 9.97 357 246 AVERAGE 1 2478.08 188.54 ------ ------ 93.18 27.68 7.65 29.89 9.92 357 246 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-13 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy NG54
] 1 MWMWWWMWW 1 MMMQ T " P, vt
it o~ bt
Peak %0 %0
AVg 115 1.
000 6000, 9000, 1 15000, 18000 000 000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 49%.00 42.33 74.00 -31.67 63.67 33.01 1108 6588 @.45 - .- PEAK 1 4956.00 42.13 74.60 -31.87 63.47 3.0l 1108 65.88 @45 - - PEAK
1 743400 43.94 74.60 -30.86 50.20 36.33 13.47 65.46 6.48 - -- PEAK 2 743408 45.07 74.00 -28.93 60.33 36.33 13.47 65.46 048 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451606B

Pol. Horizontal Vertical
1 4eLt}\rel{ﬂﬂuwm] 0 Level (dBuVim)
1225 1225
815 115
14.47G 1 1
MG 54 MG 5
~14.5G 55 5
Avg % [ ] %
115 .
1 1476, 1481, 1448, 149, 14500 1 14, 1482, 14488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
1 wLweI{dBqu] 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
MG 5 MG 5
~18G 55 5
e | WWWMW - I— R S
Avg % il
115 .
110 1TT80, 17, 17880, 17940, 18000 1710 1TT8, 17800, 17880, 17940, 18000
Frequency (NHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 24328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR451606B

Appendix D. Duty Cycle Plots

Antenna

Duty

Band Cycle(%)

T(us) 1/T(kHz) VBW Setting

Bluetooth

LE for 1Mbps 60.58

378 2.65 2.7kHz

Bluetooth

LE for 1Mbps 60.58

378 2.65 2.7kHz

Bluetooth

LE for 2Mbps 56.80

1065 0.94 1kHz

Al ®

Bluetooth

LE for 2Mbps 56.80

1065 0.94 1kHz

<Ant. 3>

|Spectrum Analyzer 1

|Swept SA

KEYSIGHT jnput = T (O
Rl o

Scale/Div 10 dB

Ref Level 106,99 BV

[N

iConter 2.480000000 GHz
Res BW 8 MHz

 Marker Table

Made  Trac Funcion  Function Width  Fung
1 B

<Ant. 4>

Bluetooth — LE for 1Mbps

o]

Select Marker

Normmal
Defia (&)

Fixed
Lo

Defia Marker |
span 0 Hz| [l (Resst Delia)
e

ot
Sweep 2.00 ms (1001 pts) {iarker Tab Gounter
on
off
e k

le Marke
on
off

Bluetooth — LE for 2Mbps

o]

saien 1008 v Type: Fower (M L
0 Froe kun
LB arker 3

Marker Wode

Nomal
Delia ()
Fixed
off

Della Marker
(Reset Del

Sweep 5.00 ms (1001 pts)

Function  Function Width  Function Value o
Diagram

Al Marke

|Spectrum Analyzer 1
|Swept 54

Lot g

Function  Function Width

Bluetooth — LE for 1Mbps

{x Marker

Select Marker

Iarker Mode
Normal

Delta (&)

Fixed

Span 0 Hz

Sweep 2,00 ms (1001 pts)

THE END

Feol Marker

Select Marker
Marker 3

it Type: Power (R
T’ Froe Run
AMkr3 1.875 ms|
Marker hMode
Nammal
Detta (&)

Flxed

[ S——— R p———

Span 0 Hz
Sweep 5.00ms (1001 pts)

Function  Functh

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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